

ORIGINAL

HENGSHUI CITY JINGHUA WELDED PIPE GENERAL FACTORY
MILLS QUALITY TEST CERTIFICATE

Nov. 19

NO.:01

INVOICE NO.:03-JS-25

DATE OF ISSUE:MAR. 18, 2008 NOV 19

PAGE:1

SHIPMENT OF (GOODS):2,976.711MTS PRIME NEWLY PRODUCED ELECTRICALLY WELDED GAS AND WATERPIPES ACC.

DIN 2440 PLAIN ENDS, GALVANIZED ACC. TO DIN 2444, CHROMATED TO AVOID WHITE RUST

ARE AS PER APPLICANT'S FOLLOWING ORDERS: 7103720.

SPECIFICATION : THE MILL'S TEST CERTIFICATE IS ACCORDING TO DIN 50049/2.2 AND EACH PIPE IS
PRESSURE TESTED FOR TIGHTNESS AT MIN 50 ATM.

CSÓCENTRUM KFT
1106 Bp., Pesti határ u. 1.

SPECIFICATION X LENGTH (MM)	NUMBER OF BUNDLE	CHEMICAL COMPOSTION (%)				MECHANICAL PROPERTIES					WEIGHT (MTS)
		Mn	P	S	C	TENSILE STRENGTH (N/MM ²)	YIELD STRENGTH (N/MM ²)	ELONGATION (%)	PRESSURE TEST RESULT	BEND TEST RESULT	
21.3X2.65X6000	338	0.41	0.012	0.010	0.12	370	260	26	OK	OK	225.149
26.9X2.65X6000	377	0.45	0.014	0.015	0.14	395	300	24	OK	OK	325.230
33.7X3.25X6000	413	0.45	0.014	0.015	0.14	395	300	24	OK	OK	550.215
42.4X3.25X6000	392	0.41	0.012	0.010	0.12	370	260	26	OK	OK	450.502
48.3X3.25X6000	341	0.45	0.014	0.015	0.14	395	300	24	OK	OK	450.550
60.3X3.65X6000	486	0.45	0.014	0.015	0.14	395	300	24	OK	OK	550.249
76.1X3.65X6000	69	0.45	0.014	0.015	0.14	395	300	24	OK	OK	99.720
88.9X4.05X6000	233	0.45	0.014	0.015	0.14	395	300	24	OK	OK	224.980
114.3X4.50X6000	197	0.45	0.014	0.015	0.14	395	300	24	OK	OK	100.115

TOTAL: 2846BUNDLES/ 2,976.711MTS

MANUFACTURER: HENGSHUI CITY JINGHUA WELDED PIPE GENERAL FACTORY, HENGSHUI, HEBEI, CHINA

2008 NOV 19

CSÓCENTRUM KFT. rezide

CSÓCENTRUM KFT
1106 Bp., Pesti határ u. 1.

0.21

For and on behalf of
HENGSHUI CITY JINGHUA WELDED
PIPE GENERAL FACTORY

Signature(s)